Q)

- w

Huawel RF Test Report of ME9O9u-523

Agilent Spectrum Analyzer - Swept SA

Snlars = | : ALIGN 4UTO

Center Freq 15.075000 MHz . Avg Type: Log-Pwr
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 451100

IFGain:Low #Atten: 28 dB

Frequency

Mkr1 161.94 kHz Auto Tune
Ref Offset 6.3 dB
R;f 2:.e30 dBm 48.498 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 289 of 316
SYBH(Z-RF)010032014-2001 Copyright © Huawei Technologies Co., Ltd.



Q)

- w

Huawel RF Test Report of ME9O9u-523

Agilent Spectrum Analyzer - Swept SA

SO | : BLIGH AUTO

Center Freq 13.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 57100

IFGain:Low #Atten: 28 dB

Frequency

Mkr1 1.871 3 GHz Auto Tune
Ref Offset 6.3 dB
R;f 2:.e30 dBm 26.928 dBm

4
Center Freq
13.015000000 GHz

StartFreq
30.000000 MHz

-13.00 ciBm|

Stop Freq
26.000000000 GHz

CF Step
597000000 GHz

2
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 26.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 66.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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6.2.1.2.6.3 Test Channel = HCH

6.2.1.2.6.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO 04:25:56 PM Mar 18, 2014

Center Freq 79.500 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 90/100

#Atten: 20 dB

Frequency

PNO: Wide T,
IFGain:Low

Mkr1 9.987 kHz Auto Tune
T 11 8987 K0z

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

~43.00 dBm CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VEBW 3.0 kHz Sweep 135 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

Snlars = | : ALIGN 4UTO

Center Freq 15.075000 MHz . Avg Type: Log-Pwr
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 451100

IFGain:Low #Atten: 28 dB

Frequency

Mkr1 155.97 kHz Auto Tune
Ref Offset 6.3 dB
R;f 2:.e30 dBm 46.929 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

SO | : BLIGH AUTO

Center Freq 13.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 57100

IFGain:Low #Atten: 28 dB

Frequency

Mkr1 1.891 4 GHz Auto Tune
Ref Offset 6.3 dB
R;f 2:.e30 dBm 25 498 dBm

f1
Center Freq
13.015000000 GHz

StartFreq
30.000000 MHz

-13.00 ciBm|

Stop Freq
26.000000000 GHz

CF Step
597000000 GHz

2
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 26.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 66.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 293 of 316
SYBH(Z-RF)010032014-2001 Copyright © Huawei Technologies Co., Ltd.



A\

HuAwel  RF Test Report of ME909u-523

7Appendix_G: Field Strength of Spurious Radiation

Note:

9kHz~150kHz, VBW = 200Hz, VBW = 600 Hz, Detector: PK

150kHz~30MHz, VBW = 9kHz, VBW = 30k Hz, Detector: PK

30MHz~1GHz, RBW = 100 kHz, VBW = 300 kHz. Detector: PK

Above 1GHz, RBW =1 MHz, VBW = 3 MHz. Detector: PK

Part | - Test Plots

7.1 For UMTS

7.1.1 Test Band = WCDMA1900

7.1.1.1 Test Mode = UMTS/TM1
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Copy of FCC PART24 WCDMA1900_L

30T

20T

-20T
-30T

-40+

Level in dBm

_70:.
ol

-90+

-100 + + + +—t + + + + + + +— + + d
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Copy of FCC PART24 W CDMA1900_H

20

-10 FCe

-20

-30

-40

Level in dBm

-50
_60:.
_80:.

-100T

3G 5G 6 7 8 9 10G 18G

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 295 of 316
SYBH(Z-RF)010032014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwer RF Test Report of ME909u-523

[ Level in dBm
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182G 645G

Frequency in Hz

7.2For LTE

7.2.1 Test Band = BAND2

7.2.1.1 Test Bandwidth = 1.4
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| Lewel in dBm
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Copy of FCC PART24 LTE Band 2_H
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7.2.1.2 Test Bandwidth =5

| Lewelin dBm
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Copy of FCC PART24 LTE Band 2_H
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7.2.1.3 Test Bandwidth =20

| Lewelin dBm
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Copy of RSE-TX-DIRECTOR ABOVE 1.5G_L
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Copy of RSE-TX-DIRECTOR ABOVE 1.5G_H
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8Appendix_H: Frequency Stability

8.1 For UMTS

8.1.1Frequency Error vs. Voltage:

Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Temp. Volt. [HZ] [ppm]
VL -1.62 -0.00087 PASS
LCH TN VN -1.48 -0.0008 PASS
VH -5.19 -0.0028 PASS
VL -6.47 -0.00344 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -5.84 -0.00311 PASS
VH -6.85 -0.00364 PASS
VL -4.58 -0.0024 PASS
HCH TN VN -7.97 -0.00418 PASS
VH -5.17 -0.00271 PASS

8.1.2Frequency Error vs. Temperature:

Test Test Test Freq. Error | Freq. vs. rated :
Test Band Test Mode Verdict
Channel Volt. Temp. [Hz] [ppm]

-30 -3.94 -0.00213 PASS

-20 -4.47 -0.00241 PASS

-10 -5.17 -0.00279 PASS

0 -6.52 -0.00352 PASS

LCH VN 10 -3.13 -0.00169 PASS

20 -5.84 -0.00315 PASS

30 -5.55 -0.003 PASS

WCDMA1900 | UMTS/TM1 10 009 1000329 PASS
50 -3.72 -0.00201 PASS

-30 -6.74 -0.00359 PASS

-20 -7.05 -0.00375 PASS

-10 -8.13 -0.00432 PASS

MCH VN 0 -5.94 -0.00316 PASS

10 -8.21 -0.00437 PASS

20 -6.97 -0.00371 PASS

30 -6.10 -0.00324 PASS
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T — T Test Test Test Freq. Error | Freq. vs. rated -
Channel Volt. Temp. [Hz] [ppm]

40 -4.30 -0.00229 PASS

50 -8.87 -0.00472 PASS

-30 -6.15 -0.00322 PASS

-20 -7.95 -0.00417 PASS

-10 -7.58 -0.00397 PASS

0 -5.00 -0.00262 PASS

HCH VN 10 -6.96 -0.00365 PASS

20 -7.97 -0.00418 PASS

30 -8.44 -0.00442 PASS

40 -7.84 -0.00411 PASS

50 -8.32 -0.00436 PASS
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8.3 For LTE

8.3.1Frequency Error vs. Voltage:

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VL 6.61 0.00357 PASS
LCH TN VN -7.78 -0.0042 PASS
VH 1.14 0.00062 PASS
VL -6.57 -0.00349 PASS
1.4 MCH TN VN 0.46 0.00024 PASS
VH 0.64 0.00034 PASS
VL -10.03 -0.00525 PASS
HCH TN VN -4.59 -0.0024 PASS
VH -11.73 -0.00614 PASS
VL -4.08 -0.0022 PASS
LCH TN VN -2.25 -0.00122 PASS
VH -5.85 -0.00316 PASS
VL -9.93 -0.00528 PASS
3 MCH TN VN -12.47 -0.00663 PASS
VH -2.06 -0.0011 PASS
VL -2.45 -0.00128 PASS
BAND2 | LTE/TML HCH TN VN 1.00 0.00052 PASS
VH 1.02 0.00053 PASS
VL 3.75 0.00202 PASS
LCH TN VN 4.03 0.00218 PASS
VH 0.62 0.00033 PASS
VL -8.85 -0.00471 PASS
5 MCH TN VN -4.31 -0.00229 PASS
VH 0.69 0.00037 PASS
VL -12.47 -0.00654 PASS
HCH TN VN -4.43 -0.00232 PASS
VH 3.46 0.00181 PASS
VL 1.00 0.00054 PASS
LCH TN VN -12.63 -0.00681 PASS
VH 0.24 0.00013 PASS
10 VL -6.28 -0.00334 PASS
MCH TN VN -4.03 -0.00214 PASS
VH -9.53 -0.00507 PASS
HCH TN VL 3.32 0.00174 PASS
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Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -8.67 -0.00455 PASS
VH 3.59 0.00188 PASS
VL -2.68 -0.00144 PASS
LCH TN VN -17.29 -0.00931 PASS
VH -13.46 -0.00725 PASS
VL -9.61 -0.00511 PASS
15 MCH TN VN -7.58 -0.00403 PASS
VH -11.10 -0.0059 PASS
VL -14.41 -0.00757 PASS
HCH TN VN -0.14 -0.00007 PASS
VH -5.76 -0.00303 PASS
VL -12.73 -0.00684 PASS
LCH TN VN 7.14 0.00384 PASS
VH -0.34 -0.00018 PASS
VL -4.08 -0.00217 PASS
20 MCH TN VN -5.14 -0.00273 PASS
VH -8.03 -0.00427 PASS
VL -14.02 -0.00738 PASS
HCH TN VN 5.84 0.00307 PASS
VH -3.83 -0.00202 PASS
VL -2.82 -0.00152 PASS
LCH TN VN 3.73 0.00202 PASS
VH -7.47 -0.00404 PASS
VL -14.45 -0.00769 PASS
1.4 MCH TN VN -0.56 -0.0003 PASS
VH -0.70 -0.00037 PASS
VL -8.74 -0.00458 PASS
HCH TN VN 0.99 0.00052 PASS
VH -7.07 -0.0037 PASS
LTE/TM2 VL -11.29 -0.0061 PASS
LCH TN VN -12.17 -0.00657 PASS
VH -10.01 -0.00541 PASS
VL 1.59 0.00085 PASS
3 MCH TN VN -4.11 -0.00219 PASS
VH -9.61 -0.00511 PASS
VL -12.27 -0.00643 PASS
HCH TN VN -5.41 -0.00283 PASS
VH 2.95 0.00155 PASS
5 LCH TN VL 3.45 0.00186 PASS
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Test Test Tes'F Test Test Test Freq. Freq. vs. .

Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN 3.99 0.00215 PASS

VH 0.86 0.00046 PASS

VL -15.56 -0.00828 PASS

MCH TN VN -14.18 -0.00754 PASS

VH -9.03 -0.0048 PASS

VL 4.18 0.00219 PASS

HCH TN VN -6.42 -0.00337 PASS

VH -5.56 -0.00291 PASS

VL -0.01 -0.00001 PASS

LCH TN VN 3.79 0.00204 PASS

VH 6.62 0.00357 PASS

VL -4.12 -0.00219 PASS

10 MCH TN VN -0.37 -0.0002 PASS

VH 2.40 0.00128 PASS

VL 2.10 0.0011 PASS

HCH TN VN -2.90 -0.00152 PASS

VH -6.39 -0.00335 PASS

VL -12.35 -0.00665 PASS

LCH TN VN -12.55 -0.00676 PASS

VH -16.47 -0.00887 PASS

VL -1.95 -0.00104 PASS

15 MCH TN VN -3.52 -0.00187 PASS

VH -6.47 -0.00344 PASS

VL -4.96 -0.00261 PASS

HCH TN VN -8.28 -0.00435 PASS

VH -15.26 -0.00802 PASS

VL 5.94 0.00319 PASS

LCH TN VN 3.46 0.00186 PASS

VH 2.80 0.00151 PASS

VL 0.09 0.00005 PASS

20 MCH TN VN -3.19 -0.0017 PASS

VH -2.45 -0.0013 PASS

VL -2.88 -0.00152 PASS

HCH TN VN -7.40 -0.00389 PASS

VH -8.20 -0.00432 PASS

8.3.2Frequency Error vs. Temperature:
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Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-30 -1.43 -0.00077 PASS
-20 5.48 0.00296 PASS
-10 1.47 0.00079 PASS
0 -2.62 -0.00142 PASS
LCH VN 10 -8.01 -0.00433 PASS
20 -8.88 -0.0048 PASS
30 -8.84 -0.00478 PASS
40 3.39 0.00183 PASS
50 1.20 0.00065 PASS
-30 -4.71 -0.00251 PASS
-20 -3.98 -0.00212 PASS
-10 -8.31 -0.00442 PASS
0 -12.29 -0.00654 PASS
1.4 MCH VN 10 -15.39 -0.00819 PASS
20 -10.79 -0.00574 PASS
30 -1.47 -0.00078 PASS
40 -14.55 -0.00774 PASS
50 -3.09 -0.00164 PASS
-30 -8.58 -0.00449 PASS
BAND2 | LTE/TM1 -20 -1.87 -0.00098 PASS
-10 -10.21 -0.00535 PASS
0 -11.87 -0.00622 PASS
HCH VN 10 -11.00 -0.00576 PASS
20 -2.46 -0.00129 PASS
30 -9.53 -0.00499 PASS
40 -4.46 -0.00234 PASS
50 -8.64 -0.00453 PASS
-30 -2.07 -0.00112 PASS
-20 -13.45 -0.00726 PASS
-10 -5.46 -0.00295 PASS
0 -16.75 -0.00905 PASS
LCH VN 10 -9.17 -0.00495 PASS
20 -3.60 -0.00194 PASS
3 30 -6.81 -0.00368 PASS
40 -14.05 -0.00759 PASS
50 -1.44 -0.00078 PASS
-30 -1.83 -0.00097 PASS
MCH VN -20 -8.65 -0.0046 PASS
-10 -15.58 -0.00829 PASS
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Test Freq.
Test Test . Test Test Test Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
0 -17.67 -0.0094 PASS
10 -17.34 -0.00922 PASS
20 -15.09 -0.00803 PASS
30 -11.22 -0.00597 PASS
40 -7.28 -0.00387 PASS
50 -1.36 -0.00072 PASS
-30 -8.15 -0.00427 PASS
-20 -1.03 -0.00054 PASS
-10 -8.25 -0.00432 PASS
0 -16.44 -0.00861 PASS
HCH VN 10 -2.70 -0.00141 PASS
20 -13.56 -0.00711 PASS
30 -3.43 -0.0018 PASS
40 -9.90 -0.00519 PASS
50 -16.06 -0.00841 PASS
-30 6.62 0.00357 PASS
-20 8.71 0.0047 PASS
-10 8.98 0.00485 PASS
0 7.58 0.00409 PASS
LCH VN 10 6.42 0.00347 PASS
20 6.91 0.00373 PASS
30 6.75 0.00364 PASS
40 7.11 0.00384 PASS
50 -0.47 -0.00025 PASS
-30 -3.93 -0.00209 PASS
-20 -7.21 -0.00384 PASS
-10 -7.48 -0.00398 PASS
> 0 -8.58 -0.00456 PASS
MCH VN 10 -6.57 -0.00349 PASS
20 -1.40 -0.00074 PASS
30 -1.53 -0.00081 PASS
40 -11.53 -0.00613 PASS
50 -0.59 -0.00031 PASS
-30 -12.52 -0.00656 PASS
-20 1.86 0.00098 PASS
HCH VN -10 -10.27 -0.00538 PASS
0 3.92 0.00206 PASS
10 -7.91 -0.00415 PASS
20 -11.72 -0.00614 PASS
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Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
30 1.50 0.00079 PASS
40 -4.53 -0.00237 PASS
50 -13.75 -0.00721 PASS
-30 4.03 0.00217 PASS
-20 -14.39 -0.00776 PASS
-10 -9.68 -0.00522 PASS
0 -6.84 -0.00369 PASS
LCH VN 10 -3.86 -0.00208 PASS
20 1.13 0.00061 PASS
30 3.16 0.0017 PASS
40 6.19 0.00334 PASS
50 -3.81 -0.00205 PASS
-30 -14.95 -0.00795 PASS
-20 -7.98 -0.00424 PASS
-10 -0.90 -0.00048 PASS
0 -1.14 -0.00061 PASS
10 MCH VN 10 -0.43 -0.00023 PASS
20 1.75 0.00093 PASS
30 -14.13 -0.00752 PASS
40 -7.45 -0.00396 PASS
50 2.75 0.00146 PASS
-30 0.54 0.00028 PASS
-20 -4.32 -0.00227 PASS
-10 -12.55 -0.00659 PASS
0 5.66 0.00297 PASS
HCH VN 10 -3.73 -0.00196 PASS
20 -11.50 -0.00604 PASS
30 5.85 0.00307 PASS
40 -4.15 -0.00218 PASS
50 -11.76 -0.00617 PASS
-30 3.13 0.00169 PASS
-20 4.79 0.00258 PASS
-10 3.99 0.00215 PASS
0 -6.04 -0.00325 PASS
15 LCH VN 10 -19.17 -0.01032 PASS
20 -10.63 -0.00572 PASS
30 -15.91 -0.00857 PASS
40 1.02 0.00055 PASS
50 2.85 0.00153 PASS
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A\

HuAwel  RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-30 -7.50 -0.00399 PASS
-20 -4.39 -0.00234 PASS
-10 -5.99 -0.00319 PASS
0 -12.04 -0.0064 PASS
MCH VN 10 -12.33 -0.00656 PASS
20 -15.25 -0.00811 PASS
30 -9.96 -0.0053 PASS
40 -4.08 -0.00217 PASS
50 -4.76 -0.00253 PASS
-30 -16.49 -0.00867 PASS
-20 -17.28 -0.00908 PASS
-10 -16.45 -0.00865 PASS
0 -15.76 -0.00828 PASS
HCH VN 10 -14.51 -0.00763 PASS
20 1.10 0.00058 PASS
30 -2.57 -0.00135 PASS
40 -5.56 -0.00292 PASS
50 -11.17 -0.00587 PASS
-30 0.16 0.00009 PASS
-20 -2.86 -0.00154 PASS
-10 1.04 0.00056 PASS
0 3.12 0.00168 PASS
LCH VN 10 9.64 0.00518 PASS
20 10.59 0.00569 PASS
30 -7.45 -0.00401 PASS
40 -5.46 -0.00294 PASS
50 -3.71 -0.00199 PASS
-30 -9.48 -0.00504 PASS
20 -20 -7.84 -0.00417 PASS
-10 -8.01 -0.00426 PASS
0 -5.14 -0.00273 PASS
MCH VN 10 -4.56 -0.00243 PASS
20 -8.25 -0.00439 PASS
30 -11.20 -0.00596 PASS
40 1.56 0.00083 PASS
50 -9.78 -0.0052 PASS
-30 0.64 0.00034 PASS
HCH VN -20 2.49 0.00131 PASS
-10 5.78 0.00304 PASS
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A\

HuAwel  RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
0 5.48 0.00288 PASS
10 -16.14 -0.00849 PASS
20 -12.39 -0.00652 PASS
30 -13.89 -0.00731 PASS
40 -15.11 -0.00795 PASS
50 -9.18 -0.00483 PASS
-30 4.05 0.00219 PASS
-20 -1.79 -0.00097 PASS
-10 2.79 0.00151 PASS
0 -10.16 -0.00549 PASS
LCH VN 10 -0.03 -0.00002 PASS
20 0.40 0.00022 PASS
30 -6.71 -0.00363 PASS
40 4.84 0.00262 PASS
50 -2.86 -0.00155 PASS
-30 -3.09 -0.00164 PASS
-20 1.24 0.00066 PASS
-10 -2.86 -0.00152 PASS
0 -11.89 -0.00632 PASS
1.4 MCH VN 10 -1.50 -0.0008 PASS
20 -11.76 -0.00626 PASS
30 -11.89 -0.00632 PASS
LTE/TM2 40 2.63 0.0014 PASS
50 2.60 0.00138 PASS
-30 -3.48 -0.00182 PASS
-20 -6.94 -0.00363 PASS
-10 -3.12 -0.00163 PASS
0 5.21 0.00273 PASS
HCH VN 10 -9.51 -0.00498 PASS
20 6.59 0.00345 PASS
30 -2.50 -0.00131 PASS
40 -8.14 -0.00426 PASS
50 -9.71 -0.00509 PASS
-30 0.51 0.00028 PASS
-20 -11.70 -0.00632 PASS
3 LCH VN -10 -12.89 -0.00696 PASS
0 -4.59 -0.00248 PASS
10 -12.30 -0.00664 PASS
20 -2.25 -0.00122 PASS
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A\

HuAwel  RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
30 -9.46 -0.00511 PASS
40 -16.06 -0.00867 PASS
50 -0.56 -0.0003 PASS
-30 -1.95 -0.00104 PASS
-20 0.93 0.00049 PASS
-10 -15.75 -0.00838 PASS
0 -7.90 -0.0042 PASS
MCH VN 10 -0.34 -0.00018 PASS
20 -10.81 -0.00575 PASS
30 -9.80 -0.00521 PASS
40 -0.77 -0.00041 PASS
50 -11.17 -0.00594 PASS
-30 -6.58 -0.00345 PASS
-20 -11.87 -0.00622 PASS
-10 -15.28 -0.00801 PASS
0 -15.05 -0.00789 PASS
HCH VN 10 -17.12 -0.00897 PASS
20 -3.49 -0.00183 PASS
30 0.01 0.00001 PASS
40 -5.38 -0.00282 PASS
50 -6.09 -0.00319 PASS
-30 -2.22 -0.0012 PASS
-20 5.66 0.00306 PASS
-10 6.32 0.00341 PASS
0 -6.44 -0.00348 PASS
LCH VN 10 -8.51 -0.00459 PASS
20 -6.35 -0.00343 PASS
30 -8.60 -0.00464 PASS
40 3.50 0.00189 PASS
50 -5.01 -0.0027 PASS
> -30 -4.05 -0.00215 PASS
-20 -4.86 -0.00259 PASS
-10 -12.30 -0.00654 PASS
0 -17.28 -0.00919 PASS
MCH VN 10 -13.60 -0.00723 PASS
20 -13.58 -0.00722 PASS
30 -13.68 -0.00728 PASS
40 -13.60 -0.00723 PASS
50 -7.84 -0.00417 PASS
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A\

HuAwel  RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
-30 -3.58 -0.00188 PASS
-20 -13.98 -0.00733 PASS
-10 2.90 0.00152 PASS
0 -6.57 -0.00344 PASS
HCH VN 10 9.00 0.00472 PASS
20 -3.69 -0.00193 PASS
30 -12.32 -0.00646 PASS
40 5.09 0.00267 PASS
50 -1.20 -0.00063 PASS
-30 -11.13 -0.006 PASS
-20 -9.24 -0.00498 PASS
-10 -6.39 -0.00344 PASS
0 -6.24 -0.00336 PASS
LCH VN 10 -5.08 -0.00274 PASS
20 -6.27 -0.00338 PASS
30 -5.34 -0.00288 PASS
40 -1.54 -0.00083 PASS
50 1.52 0.00082 PASS
-30 -10.40 -0.00553 PASS
-20 -12.63 -0.00672 PASS
-10 -10.31 -0.00548 PASS
0 -6.25 -0.00332 PASS
10 MCH VN 10 -0.10 -0.00005 PASS
20 -17.54 -0.00933 PASS
30 -3.50 -0.00186 PASS
40 -15.88 -0.00845 PASS
50 -0.54 -0.00029 PASS
-30 -1.09 -0.00057 PASS
-20 -1.52 -0.0008 PASS
-10 -1.30 -0.00068 PASS
0 -1.33 -0.0007 PASS
HCH VN 10 -3.78 -0.00198 PASS
20 -7.37 -0.00387 PASS
30 -9.67 -0.00508 PASS
40 -8.51 -0.00447 PASS
50 -10.61 -0.00557 PASS
-30 2.49 0.00134 PASS
15 LCH VN -20 2.55 0.00137 PASS
-10 -0.46 -0.00025 PASS
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A\

HuAwel  RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
0 -19.40 -0.01044 PASS
10 -16.24 -0.00874 PASS
20 -7.21 -0.00388 PASS
30 3.60 0.00194 PASS
40 0.76 0.00041 PASS
50 2.42 0.0013 PASS
-30 -12.25 -0.00652 PASS
-20 -6.69 -0.00356 PASS
-10 -13.42 -0.00714 PASS
0 -14.59 -0.00776 PASS
MCH VN 10 -8.75 -0.00465 PASS
20 2.16 0.00115 PASS
30 -15.68 -0.00834 PASS
40 -4.43 -0.00236 PASS
50 -13.19 -0.00702 PASS
-30 -15.01 -0.00789 PASS
-20 -13.92 -0.00732 PASS
-10 -16.47 -0.00866 PASS
0 5.26 0.00276 PASS
HCH VN 10 0.03 0.00002 PASS
20 -2.00 -0.00105 PASS
30 -2.53 -0.00133 PASS
40 -1.69 -0.00089 PASS
50 -0.27 -0.00014 PASS
-30 6.29 0.00338 PASS
-20 9.80 0.00527 PASS
-10 6.28 0.00338 PASS
0 -10.64 -0.00572 PASS
LCH VN 10 -7.97 -0.00428 PASS
20 -3.40 -0.00183 PASS
30 -1.80 -0.00097 PASS
20 40 -7.97 -0.00428 PASS
50 -107.77 -0.05794 PASS
-30 -6.98 -0.00371 PASS
-20 -4.19 -0.00223 PASS
MCH VN -10 -4.89 -0.0026 PASS
0 -0.10 -0.00005 PASS
10 -7.55 -0.00402 PASS
20 -5.49 -0.00292 PASS
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A\

HuAawer RF Test Report of ME909u-523

Test Test Tes'f Test Test Test Freq. Freq. vs. .

Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
30 0.11 0.00006 PASS
40 -5.36 -0.00285 PASS
50 -4.99 -0.00265 PASS
-30 2.96 0.00156 PASS
-20 -12.20 -0.00642 PASS
-10 -4.94 -0.0026 PASS
0 -0.37 -0.00019 PASS
HCH VN 10 6.32 0.00333 PASS
20 -0.23 -0.00012 PASS
30 -14.68 -0.00773 PASS
40 -14.68 -0.00773 PASS
50 -10.81 -0.00569 PASS
END
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